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1. General Information

1.1

EUT Description

Product Name

Tablet: Wireless Tablet X860/X861;
Dongle: Wireless Tablet Receiver X860/X861

Trade Name

WALTOP, LUIDIA

Model No.

Tablet: RCK-T07, RCK-T07S;
Dongle: RCK-TO7R, RCK-TO7RS

Frequency Range

2402~2479MHz

Channel Number

78

Type of Modulation

Direct Sequence Spread Spectrum (DSSS)

Antenna Gain

-0.51dBi (Tablet)
-3.67dBi (Dongle)

Channel Control

Auto

Antenna Type Soldered on PCB
Component
USB Cable Shielded, 1.5m, two ferrite cores bonded.

Working Frequency of Each Channel

Channel

Frequency

Channel

Frequency

Channel

Frequency

Channel

Frequency

Channel 01

2402 MHz

Channel 21

2422 MHz

Channel 41

2442 MHz

Channel 61

2462 MHz

Channel 02

2403 MHz

Channel 22

2423 MHz

Channel 42

2443 MHz

Channel 62

2463 MHz

Channel 03

2404 MHz

Channel 23

2424 MHz

Channel 43

2444 MHz

Channel 63

2464 MHz

Channel 04

2405 MHz

Channel 24

2425 MHz

Channel 44

2445 MHz

Channel 64

2465 MHz

Channel 05

2406 MHz

Channel 25

2426 MHz

Channel 45

2446 MHz

Channel 65

2466 MHz

Channel 06

2407 MHz

Channel 26

2427 MHz

Channel 46

2447 MHz

Channel 66

2467 MHz

Channel 07

2408 MHz

Channel 27

2428 MHz

Channel 47

2448 MHz

Channel 67

2468 MHz

Channel 08

2409 MHz

Channel 28

2429 MHz

Channel 48

2449 MHz

Channel 68

2469 MHz

Channel 09

2410 MHz

Channel 29

2430 MHz

Channel 49

2450 MHz

Channel 69

2470 MHz

Channel 10

2411 MHz

Channel 30

2431 MHz

Channel 50

2451 MHz

Channel 70

2471 MHz

Channel 11

2412 MHz

Channel 31

2432 MHz

Channel 51

2452 MHz

Channel 71

2472 MHz

Channel 12

2413 MHz

Channel 32

2433 MHz

Channel 52

2453 MHz

Channel 72

2473 MHz

Channel 13

2414 MHz

Channel 33

2434 MHz

Channel 53

2454 MHz

Channel 73

2474 MHz

Channel 14

2415 MHz

Channel 34

2435 MHz

Channel 54

2455 MHz

Channel 74

2475 MHz

Channel 15

2416 MHz

Channel 35

2436 MHz

Channel 55

2456 MHz

Channel 75

2476 MHz

Channel 16

2417 MHz

Channel 36

2437 MHz

Channel 56

2457 MHz

Channel 76

2477 MHz

Channel 17

2418 MHz

Channel 37

2438 MHz

Channel 57

2458 MHz

Channel 77

2478 MHz

Channel 18

2419 MHz

Channel 38

2439 MHz

Channel 58

2459 MHz

Channel 78

2479 MHz

Channel 19

2420 MHz

Channel 39

2440 MHz

Channel 59

2460 MHz

Channel 20

2421 MHz

Channel 40

2441 MHz

Channel 60

2461 MHz
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Note:

This device is a Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver
X860/X861 included a 2.4GHz receiving function, and 2.4GHz transmitting function.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15 Subpart C Paragraph 15.247 for spread spectrum devices.
Regards to the frequency band operation; the highest rate that was included the lowest ~
middle and highest frequency of channel were selected to perform the test, and then shown
on this report.

This device is a composite device in accordance with Part 15 regulations. The function
receiving was measured and made a test report that the report number is
111085R-RFUSP37V02 under Declaration of Conformity.
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1.2. Operational Description

The EUT is 2.4GHz Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet
Receiver X860/X861. The frequency range operates at 2402MHz to 2479MHz with TMHz
channel spacing. The type of modulation is DSSS mode. The total channels have 78
frequencies. The type of modulation is DSSS. The soldered on PCB antenna gain is -0.51dBi
& -3.67dBi.

Plug receiver dongle to your PC » Press at least 3 seconds to power on Wireless
Tablet Press the biding button on the back side of the tablet and biding > button of the receiver
dongle at the same time > The LCD of Tablet will blank and the blue LED of receiver dongle
blank also > Once the binding is successful, the number on the LCD will show 000 to 001 or

others (if binding more than one Wireless Tablet).

Since there are power saving design with our pen, please always - have our pen to tip
on any area of the tablet first to wake up the pen before you start use tablet - Check it the
information of LCD indictor is display correctly - If yes, you can start to use it freely.
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1.3. Test Mode

QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Pre-Test Mode
EMI Mode 1: Transmit (Tablet)
Mode 2: Transmit (Dongle)

Final Test Mode
X Mode 1: Transmit (Tablet)
Mode 2: Transmit (Dongle)
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1.4. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:
Test Mode Mode 1: Transmit (Tablet)
Product Manufacturer  |Model No. |Serial No. FCC ID |Power Cord
1 |PC HP DTPC27 |SG21200950 DoC |Non-shielded, 1.8m
2 |Monitor CHI MEI A170E1-09 |[3UC120955SA1249 |DoC  |Non-shielded, 1.8m
3 |Modem ACEEX DM-1414 |0102027543 DoC |Non-shielded, 1.6m
4 |Walkman |AIWA US-J202  |120201 DoC |-
5 |Modem ACEEX DM-2814 |960018054 DoC |Non-shielded, 1.6m
6 |Speaker Polk Audio 205 N/A DoC |-
7 |Mouse Logitech M-SBF83 |HCA52200288 DoC |-
8 |Keyboard |ACER 6311-TW2C|N/A DoC |-
9 |Printer HP C2642A MY75L1D2XN DoC |Non-shielded, 0.7m
10 |PEN ElectromagneticM3A-020 |N/A DoC |-
induction pen
Test Mode Mode 2: Transmit (Dongle)
Product Manufacturer |Model No. |Serial No. FCC ID|Power Cord
1 |PC HP DTPC27 |SG21200950 DoC |Non-shielded, 1.8m
2 |Monitor CHI MEI A170E1-09 |3UC120955SA1249 DoC |Non-shielded, 1.8m
3 |Modem ACEEX DM-1414 |0102027543 DoC |Non-shielded, 1.6m
4 |Walkman |AIWA US-J202  |120201 DoC |-
5 |Modem ACEEX DM-2814 |960018054 DoC |Non-shielded, 1.6m
6 |[Speaker Polk Audio 205 N/A DoC |-
7 |Mouse Logitech M-SBF83 |HCA52200184 DoC |-
8 |Mouse Logitech M-SBF83 |HCA52200288 DoC |-
9 |Keyboard |ACER 6311-TW2C|N/A DoC |-
10 |Printer HP C2642A MY75L1D2XN DoC |Non-shielded, 0.7m
Page: 9 of 107
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1.5.

Configuration of tested System
Test Mode Mode 1: Transmit (Tablet)
Connection Diagram
B A
i Monitor (2 c Tablet - i
| @) C (EUT) | PEN Printer(9) |
: PC |
: (1) |
| Doagle !
l ] (EUT) l
3 H G c - 3
l | = |
i Keyboard(8) Mouse(7) Speaker(6) Modem(5) | | Walkman(4) || Modem(3) i

Signal Cable Type

Signal cable Description

A Printer Cable Shielded, 1.2m

B VGA Cable Shielded, 1.8m, two ferrite cores bonded.
C USB Cable Shielded, 1.5m, two ferrite cores bonded.
D Modem Cable Shielded, 1.5m

E Walkman Cable Non-Shielded, 1.6m

F Modem Cable Shielded, 1.5m

G Speaker Cable Non-Shielded, 1.2m

H Mouse Cable Shielded, 1.8m

I Keyboard Cable Shielded, 1.5m
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Test Mode Mode 2: Transmit (Dongle)

Connection Diagram

B A

i Monitor(2) - Doagle Printer(10) i
i bC e (EUT) i
@)
J E °
| H |
i Keyboard(9) | | Mouse(8) Mouse(7) || Speaker(6) || Modem(5) || Walkman(4) || Modem(3) i
Signal Cable Type Signal cable Description
A Printer Cable Shielded, 1.2m
B VGA Cable Shielded, 1.8m, two ferrite cores bonded.
C USB Cable Shielded, 1.5m, two ferrite cores bonded.
D Modem Cable Shielded, 1.5m
E Walkman Cable Non-Shielded, 1.6m
F Modem Cable Shielded, 1.5m
G Speaker Cable Non-Shielded, 1.2m
H Mouse Cable Shielded, 1.8m
I Keyboard Cable Shielded, 1.5m
J Mouse Cable Shielded, 1.0m
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1.6. EUT Exercise Software

Setup the EUT and simulators as shown on 1.5

Turn on the power of all equipment.

Notebook PC reads data from disk.

Data will be transmitting through EUT.

The transmitting status will be shown on the monitor.

oo~ W N |-

Repeat the above procedure (4) to (5)
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1.7.

Test Facility
Ambient conditions in the laboratory:

Iltems Test Item Required (IEC 68-1) (Actual
Temperature (°C) 15-35 20

FCC PART 15 C 15.207
Humidity (%RH) o 25-75 50

Conducted Emission

Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25

FCC PART 15 C 15.247
Humidity (%RH) 25-75 50

Band Edge (DSSS)

Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25

FCC PART 15 C 15.247
Humidity (%RH) ) ) 25-75 50

Occupied Bandwidth (DSSS)

Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25

FCC PART 15 C 15.247
Humidity (%RH) 25-75 50

Peak Power Output (DSSS)

Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25

FCC PART 15 C 15.247
Humidity (%RH) ] 25-75 50

Power Density (DSSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Temperature (°C) 15-35 25

FCC PART 15 C 15.247
Humidity (%RH) ) o 25-75 50

Radiated Emission (DSSS)

Barometric pressure (mbar) 860 - 1060 950-1000
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Site Description:

Site Name:

Site Address:

September 27, 2010 File on

Federal Communications Commission
Laboratory Division

7435 Oakland Mills Road

Columbia, MD 21046

Registration Number: 365520
Accredited by TAF

Accreditation Number: 1313

Effective through: December 27, 2013

Accredited by NVLAP
NVLAP Lab Code: 200347-0

Effective through: September 30, 2011

Quietek Corporation

No.75-1, Wang-Yeh Valley, Yung-Hsing,

Chiung-Lin, Hsin-Chu County,
Taiwan, R.O.C.

NVIAD

NVLAP Lab Code : 200347-0

TEL : 886-3-592-8858 / FAX : 886-3-592-8859

E-Mail : service@quietek.com
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2.2.

2.3.

2.4

2.5.

Peak Power Output

Test Equipment

The following test equipment are used during the test:

Peak Power Output / No.7 Shielding Room

Instrument Manufacturer  |[Model No. Serial No Next Cal. Date
Spectrum Analyzer |R&S FSP 100561 2011/02/04
Note: 1. All instruments are calibrated every one year.
Test Setup
RF Cable Spect
EUT pectrum
D:D Analyzer
SMA
Connecter

Test procedures

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for
compliance to FCC 47CFR 15.247 requirements.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

The measurement uncertainty is defined as + 1.27 dB.
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2.6. Test Result

Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Peak Power Output
Test Mode Mode 1: Transmit (Tablet)
Date of Test  |2011/01/20 I Test Site INo.7 Shielding Room
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
01 2402 -0.52 1Watt= 30 dBm Pass
39 2440 -1.24 1Watt= 30 dBm Pass
78 2479 -1.67 1Watt= 30 dBm Pass
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Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Peak Power Output
Test Mode Mode 2: Transmit (Dongle)
Date of Test  |2011/01/10 I Test Site INo.1 OATS
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
01 2402 -9.5 1Watt= 30 dBm Pass
39 2440 -9.2 1Watt= 30 dBm Pass
78 2479 -10.0 1Watt= 30 dBm Pass
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3.2.

Conducted Emission

Test Equipment

The following test equipment are used during the test:

ltem |Equipment Manufacturer [Model No. / Serial No. |Last Cal. Remark

1 Test Receiver R&S ESCS 30/825442/018 |(Sep., 2006

2 Artificial Mains Network|R & S ENV4200/848411/10 |Feb., 2007 |Peripherals
3 LISN R&S ESH3-25/825562/002 |Feb., 2007 (EUT

4 Pulse Limiter R&S ESH3-Z2/357.8810.52 |Feb., 2007

5 No.2 Shielded Room N/A

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

Test Setup

‘ LISN

Shielding Room

Vertical Reference Ground Plane

L
40 em—

EUT

|

AE

L w0y —p

- AMN

Test Receiver

|

N

> Horizontal Ground Reference Plane <=
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3.3.

3.4.

3.5.

3.6.

Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency
QP AV
MHz
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

Test Procedure

The EUT was setup according to ANSI C63.4: 2009 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN. (Please refer to the block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.207: 2009

Uncertainty

The measurement uncertainty is defined as + 2.26 dB.
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3.7. Test Result

Site : QuieTek Shielding Room2

Time : 2006/04/19 - 19:39

Limit : CISPR_B_00M_QP

Margin : 0

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

Level(dBu¥)

Z0.0—

2000

100

40.0 -]

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
11 0.180 0.147 48.820 48.967 -16.176 65.143| QUASIPEAK
2 0.238 0.160 42.880 43.040 -20.446 63.486| QUASIPEAK
3 0.358 0.190 33.920 34.110 -25.947 60.057| QUASIPEAK
4 1.915 0.370 27.140 27.510 -28.490 56.000) QUASIPEAK
5 4.075 0.430 33.030 33.460 -22.540 56.000) QUASIPEAK
6 10.543 0.730 29.940 30.670 -29.330 60.000 QUASIPEAK
Note:
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 19:39

Limit : CISPR_B_00M_AV

Margin : 0

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Tablet Receiver X860/X861

Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥)

Z0.0—

2000

100

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
11 0.180 0.147 39.220 39.367 -15.776 55.143 AVERAGE
2 0.238 0.160 34.370 34.530 -18.956 53.486 AVERAGE
3 0.358 0.190 27.330 27.520 -22.537 50.057 AVERAGE
4 1.915 0.370 26.520 26.890 -19.110 46.000 AVERAGE
5 4.075 0.430 23.800 24.230 -21.770 46.000 AVERAGE
6 10.543 0.730 25.740 26.470 -23.530 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 19:44

Limit : CISPR_B_00M_QP

Margin : 0

Tablet Receiver X860/X861

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥)

Z0.0—

2000

100

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
11 0.181 0.147 46.550 46.697 -18.417 65.114| QUASIPEAK
2 0.249 0.160 28.270 28.430 -34.741 63.171| QUASIPEAK
3 0.300 0.177 32.500 32.677 -29.037 61.714| QUASIPEAK
4 1.977 0.390 27.620 28.010 -27.990 56.000) QUASIPEAK
5 4.125 0.430 23.970 24.400 -31.600 56.000) QUASIPEAK
6 10.793 0.660 28.880 29.540 -30.460 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 19:44

Limit : CISPR_B_00M_AV

Margin : 0

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit (Tablet)

an

70

G0

S0

Level(dBu¥)

300

2000

100

0.0-|

-

400

o—

o—

o]

o-

o—

i

0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
11 0.181 0.147 30.500 30.647 -24.467 55.114 AVERAGE
2 0.249 0.160 12.630 12.790 -40.381 53.171 AVERAGE
3 0.300 0.177 16.710 16.887 -34.827 51.714 AVERAGE
4 1.977 0.390 20.760 21.150 -24.850 46.000 AVERAGE
5 4.125 0.430 15.780 16.210 -29.790 46.000 AVERAGE
6 10.793 0.660 24.270 24.930 -25.070 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 20:00

Limit : CISPR_B_00M_QP

Margin : 0

Tablet Receiver X860/X861

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥)

Z0.0—

2000

100

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.176 0.146 46.750 46.896 -18.361 65.257| QUASIPEAK
2 0.237 0.160 42.940 43.100 -20.414 63.514| QUASIPEAK
3 0.298 0.177 41.270 41.447 -20.324 61.771| QUASIPEAK
4 0.356 0.190 32.930 33.120 -26.994 60.114| QUASIPEAK
5 * 3.895 0.430 41.700 42.130 -13.870 56.000) QUASIPEAK
6 10.853 0.750 34.160 34.910 -25.090 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3.Measurement Level = Reading Level + Correct Factor
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 20:00

Limit : CISPR_B_00M_AV

Margin : 0

Tablet Receiver X860/X861

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 2: Transmit (Dongle)

a0.0—,

00—

a0.0—|

5000

400

Level{dBu¥)

200

2000

100

0.0

“0.1's0

Frequency (MHz)

10,400

20800 30000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.176 0.146 39.020 39.166 -16.091 55.257 AVERAGE
2 0.237 0.160 36.740 36.900 -16.614 53.514 AVERAGE
3| 0.298 0.177 37.250 37.427 -14.344 51.771 AVERAGE
4 0.356 0.190 26.120 26.310 -23.804 50.114 AVERAGE
5 3.895 0.430 30.280 30.710 -15.290 46.000 AVERAGE
6 10.853 0.750 31.250 32.000 -18.000 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3.Measurement Level = Reading Level + Correct Factor

Page: 25 of 107




Quielek

Report No : 111085R-RFUSP42V01

Site : QuieTek Shielding Room2

Time : 2006/04/19 - 20:04

Limit : CISPR_B_00M_QP

Margin : 0

Tablet Receiver X860/X861

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥)

Z0.0—

2000

100

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
11 0.177 0.146 47.350 47.496 -17.733 65.229| QUASIPEAK
2 0.240 0.160 42.760 42.920 -20.509 63.429| QUASIPEAK
3 0.956 0.230 25.810 26.040 -29.960 56.000) QUASIPEAK
4 1.796 0.360 33.420 33.780 -22.220 56.000) QUASIPEAK
5 3.830 0.430 31.430 31.860 -24.140 56.000) QUASIPEAK
6 11.088 0.670 31.090 31.760 -28.240 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3.Measurement Level = Reading Level + Correct Factor
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Site : QuieTek Shielding Room2

Time : 2006/04/19 - 20:04

Limit : CISPR_B_00M_AV

Margin : 0

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥)

Z0.0—

2000

100

0.0-|

‘0150

Fregquency (r4Hz)

10000

20000 20400

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 0.177 0.146 40.620 40.766 -14.463 55.229 AVERAGE
2| * 0.240 0.160 39.240 39.400 -14.029 53.429 AVERAGE
3 0.956 0.230 24970 25.200 -20.800 46.000 AVERAGE
4 1.796 0.360 31.080 31.440 -14.560 46.000 AVERAGE
5 3.830 0.430 22.980 23.410 -22.590 46.000 AVERAGE
6 11.088 0.670 26.350 27.020 -22.980 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3.Measurement Level = Reading Level + Correct Factor
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3.8. Test Photo

Test Mode : Mode 1: Transmit (Tablet)
Description :  Front View of Conducted Emission Test Setup

Test Mode : Mode 1: Transmit (Tablet)
Description :  Back View of Conducted Emission Test Setup
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Test Mode : Mode 2: Transmit (Dongle)
Description :  Front View of Conducted Emission Test Setup

Test Mode : Mode 2: Transmit (Dongle)
Description :  Back View of Conducted Emission Test Setup
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4, Radiated Emission
4.1. Test Equipment

The following test equipment are used during the test:

ltem Equipment Manufacturer |Model No. / Serial No. |Last Cal.

1 X Test Receiver R&S ESCS 30/825442/017 {Jan., 2007

2 X |Spectrum Analyzer |Advantest R3261C / 81720266 |N/A

3 X |Pre-Amplifier HP 8447D / 2944A09276 [N/A

4 X  |Bilog Antenna Chase CBL6112B / 2455 Sep., 2006

5 X |Spectrum Analyzer |R& S FSP40 / 100005 Aug., 2006

6 X |Pre-Amplifier HP 8449B / 3008A01123  |Feb., 2007

7 X Horn Antenna Schwarzbeck |BBHA 9120D/ Jul., 2006
BBHA9120D312

8 No.1 OATS Sep., 2006

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.
2. “N/A” Ca1.Date is used to Pre-test, not final test.

4.2. Test Setup
Under 1GHz Test Setup:

..................................... =
FRP Dome T
1mto4 ’"A t (Antenna Tower)
ntennna
|

[aelfevr Ly

[ 1 ! T A L)
8oem n——,— am /10 M——— b
(Turntable) ! - - —

“==p  GroundPlane R

Test Receiver o s Y |Control|e;|'—

Above 1GHz Test Setup:

............. -
FRP Dome T ""
Imtogm | (Antenna Tower)
l Antennna
EUT
[ae || — [
[ 1 ! l..i,.
8oem Mot gm ——¥ T

== GroundPlane amslinT Pre-Amplifier

Spectrum Analyzer| - gg [ | |Controlleds—
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4.3.

4.4,

4.5.

4.6.

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency dBuV/m dBuV/m
MHz
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: E field strength (dBuV/m) = 20 log E field strength (uV/m)

Test Procedure

The EUT was setup according to ANSI C63.4: 2009 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.4: 2009 on radiated measurement.

On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a quasi-peak detector function and on any frequency or
frequencies above 1000 MHz the radiated limits shown are based upon the use of
measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there
also is a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2009
Uncertainty

The measurement uncertainty
30MHz~1GHz as +3.43dB
1GHz~26.5Ghz as +3.65dB
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4.7.

Test Result

30MHz - 1GHz Spurious:

Site : Site 1

Time : 2007/04/19 - 13:56

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_30-1G(200605) - HORIZONTAL

Power : AC 120V/60Hz

Note : TX-39 Mode 1: Transmit (Tablet)

80,0

00—

G000 —|

S0.0

200
100-
oo
20.000 100000 200000 200000 400000 Fr:qDEE.'EES PR 500000 700000 200000 900000 1000.000
Frequency | Correct Factor | Reading Level | Measure Level| Margin (dB) Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m)
1 101.924 -7.953 25.991 18.038 -25.462 43.500 Quasi-Peak
2 296.313 -4.098 25.600 21.503 -24.497 46.000 Quasi-Peak
3 463.487 3.239 24.828 28.067 -17.933 46.000 Quasi-Peak
4 576.232 5111 25.132 30.243 -15.757 46.000 Quasi-Peak
5 780.341 4.104 25473 29.577 -16.423 46.000 Quasi-Peak
6| * 949.459 3.560 26.732 30.292 -15.708 46.000 Quasi-Peak
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : Site 1

Time : 2007/04/19 - 13:57

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_30-1G(200605) - VERTICAL

Power : AC 120V/60Hz

Note : TX-39 Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0——‘

=
& 200
200
100
D?D_,DDD 100000 200000 200000 400000 500000 600000 700000 200000 an0'noo 1000 ood
Fregquency (r4Hz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin (dB) Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m)
1 47.495 -1.521 31.149 29.628 -10.372 40.000 Quasi-Peak
2 203.006 -3.127 24.471 21.344 -22.156 43.500 Quasi-Peak
3 414.890 -0.338 25.206 24.868 -21.132 46.000 Quasi-Peak
4 578.176 4.216 24.850 29.066 -16.934 46.000 Quasi-Peak
5 823.106 5.196 26.287 31.482 -14.518 46.000 Quasi-Peak
6 939.740 9.014 25.123 34.137 -11.863 46.000 Quasi-Peak
Note:

All Reading Levels are Quasi-Peak value.

“ox

, means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Site : Site 1

Time : 2007/04/19 - 13:59

Limit : FCC_CLASS_B_03M_QP

Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Probe : FCC_RF_30-1G(200605) - HORIZONTAL

Power : AC 120V/60Hz Note : TX-39 Mode 2: Transmit (Dongle)
ano_
70.0]
s0.0]
500
200
100-
oo
20.000 100000 200000 300000 400000 Fr:qD‘EIeEES P, 600000 700'000 200000 o00'000 1000.000
Frequency | Correct Factor | Reading Level | Measure Level | Margin (dB) Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m)
1 107.756 -8.951 38.092 29.141 -14.359 43.500 Quasi-Peak
2 300.200 -3.511 36.185 32.674 -13.326 46.000 Quasi-Peak
3 496.533 -1.757 33.035 31.278 -14.722 46.000 Quasi-Peak
4| = 566.513 4.251 32.337 36.588 -9.412 46.000 Quasi-Peak
5 799.780 3.500 27.311 30.812 -15.188 46.000 Quasi-Peak
6 920.301 4.073 28.014 32.087 -13.913 46.000 Quasi-Peak
Note:
1. All Reading Levels are Quasi-Peak value.

2.

“ox

, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : Site 1 Time : 2007/04/19 - 14:00

Limit: FCC_CLASS_B_03M_QP Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_30-1G(200605) - VERTICAL
Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-39 Mode 2: Transmit (Dongle)
80.0
TO.0 ]
GO0 |
S0.0
= N ——
= 4000 T
£ L L Tle |
33000
2000
100
0.0 1 1 1 ) ) 1 1 )
20.000 100 000 200.000 200.000 400 000 500.000 &00.000 700 .000 800 000 Q00.000 1000000

Fregquency (r4Hz)

Frequency |Correct Factor | Reading Level |Measure Level| Margin (dB) Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m)
1 109.699 -1.577 36.183 34.606 -8.894 43.500| Quasi-Peak
2| * 201.062 -2.930 39.459 36.529 -6.971 43.500| Quasi-Peak
3 319.639 -4.658 38.877 34.219 -11.781 46.000| Quasi-Peak
4 566.513 3.254 35.048 38.302 -7.698 46.000| Quasi-Peak
5 875.591 4.196 31.141 35.337 -10.663 46.000| Quasi-Peak
6 933.908 7.251 31.583 38.834 -7.166 46.000| Quasi-Peak
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*7” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Above 1GHz Spurious:

Site : Site 1

Time : 2007/04/20 - 14:59

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Power : AC 120V/60Hz

Note

: TX-01

Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—
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0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

8000000

Fregquency (r4Hz)

9000 000

10000000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin (dB) Peak Average Detector
(MHz) Factor (dB) Level Level Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4804.380 3.596 38.120 41.717 -32.283 74.000 54.000 PEAK
2 7206.320 8.692 38.210 46.902 -27.098 74.000 54.000 PEAK
3| * 9608.320 12.690 38.140 50.830 -23.170 74.000 54.000 PEAK
4 12010.170 11.035 32.260 43.295 -30.705 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1 Time : 2007/04/20 - 15:00
Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - VERTICAL
Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-01 Mode 1: Transmit (Tablet)
80.0
TO.0 ]
GO0 |
S0.0
=
=400
&
33000
2000
100
0.0 T T T T T T T T 1 1
1000.000 2000.000 Z000.000 4000.000 S000.000 Bs000.000 TO00.000 8000.000 9000.000 10000.000 11000.000 12000.000 1200000
Fregquency (r4Hz)

Frequency |Correct Factor | Reading Level |Measure Level | Margin (dB) Peak Average Detector
(MHz) (dB) (dBuV) (dBuV/m) Limit Limit Type
(dBuV/m) | (dBuV/m)
1 4804.070 1.812 39.230 41.042 -32.958 74.000 54.000 PEAK
2 7206.020 8.634 37.990 46.625 -27.375 74.000 54.000 PEAK
3 9608.400 14.678 36.650 51.328 -22.672 74.000 54.000 PEAK
4 12010.070 16.608 32.990 49.598 -24.402 74.000 54.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. “*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be
supplied.

w
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Time : 2007/04/20 - 15:01

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-39 Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|
1000.000

7000000 8000000 9000000 10000000 11004000 12000000

Fregquency (r4Hz)

2000000 3000000 4000000 5000000 6000000

13000 00

Frequency Correct Reading Measure Margin (dB) Peak Average | Detector
(MHz) Factor (dB) Level Level Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4879.970 35.786 37.920 42.048 -31.952 74.000 54.000 PEAK
2 7319.870 40.600 37.860 46.715 -27.285 74.000 54.000 PEAK
3 9760.220 44.239 37.880 51.078 -22.922 74.000 54.000 PEAK
4] *|  12199.970 48.076 32.640 51.114 -22.886 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Time : 2007/04/20 - 15:03

Limit : FCC_SpartC_15.247_H_03M_PK

Margin

16

Tablet Receiver X860/X861

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : TX-39 Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000
Fregquency (r4Hz)

8000000 9000000

10000 000

11000000

12000 000

13000 00

Frequency |Correct Factor|Reading Level| Measure Margin (dB) Peak Average Detector
(MHz) (dB) (dBuV) Level Limit Limit Type
(dBuV/m) (dBuV/m) | (dBuV/m)
1 4880.270 2.488 38.450 40.938 -33.062 74.000 54.000 PEAK
2 7319.820 8.855 38.010 46.865 -27.135 74.000 54.000 PEAK
3 9760.220 15.197 35.800 50.998 -23.002 74.000 54.000 PEAK
4] *|  12200.120 19.559 32.210 51.770 -22.230 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:05

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-78 Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|
1000.000

2000000 2000000

7000000 8000000 9000000 10000000 11000000 12000000

Fregquency (r4Hz)

4000000 5000000 6000000

13000 00

Frequency Correct Reading Measure Margin (dB) Peak Average Detector
(MHz) Factor (dB) Level Level Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
1 4958.080 36.011 37.960 42.360 -31.640 74.000 54.000 PEAK
2 7436.910 40.494 37.820 46.833 -27.167 74.000 54.000 PEAK
3| * 9916.220 44.893 37.920 52.422 -21.578 74.000 54.000 PEAK
4 12394.870 49.763 31.800 52.010 -21.990 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:06

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT :Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - VERTICAL

Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-78 Mode 1: Transmit (Tablet)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

Fregquency (r4Hz)

8000000

9000 000

10000000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin (dB) Peak Average Detector
(MHz) Factor (dB) Level Level Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
1 4958.170 2.915 38.270 41.185 -32.815 74.000 54.000 PEAK
2 7437.070 9.013 36.920 45933 -28.067 74.000 54.000 PEAK
3| * 9916.570 15.339 35.470 50.810 -23.190 74.000 54.000 PEAK
4 12395.070 16.212 31.020 47.232 -26.768 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:16

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Power : AC 120V/60Hz

Note : TX-01 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

Fregquency (r4Hz)

8000000

9000 000

10000000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4804.110 3.595 35.370 38.965| -35.035 74.000 54.000 PEAK
2 7205.370 8.690 38.250 46.940( -27.060 74.000 54.000 PEAK
3 9608.400 12.690 34.660 47.350| -26.650 74.000 54.000 PEAK
4 12010.250 11.039 31.390 42.429| -31.571 74.000 54.000 PEAK
Note:
1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:17

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - VERTICAL

Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-01 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|
1000.000

2000000 2000000

7000000 8000000 9000000 10000000 11000000

Fregquency (r4Hz)

4000000 5000000 6000000 12000000 1300800

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4803.940 1.812 35.100 36.911| -37.089 74.000 54.000 PEAK
2 7207.250 8.641 37.560 46.201| -27.799 74.000 54.000 PEAK
3 9608.060 14.677 32.590 47.267| -26.733 74.000 54.000 PEAK
4] *|  12010.660 16.613 32.410 49.022| -24.978 74.000 54.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. “*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be
supplied.

w
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:19

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Power : AC 120V/60Hz

Note : TX-39 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

8000000

Fregquency (r4Hz)

9000 000

10000 000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4879.990 4128 36.470 40.598|  -33.402 74.000 54.000 PEAK
2 7319.370 8.855 36.850 45705 -28.295 74.000 54.000 PEAK
3 9760.530 13.200 34.070 47.269| -26.731 74.000 54.000 PEAK
4] *| 12200.120 18.468 31.140 49608 -24.392 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:20

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless |Probe : FCC_RF_1G-18G(2005-3) - VERTICAL

Tablet Receiver X860/X861

Power : AC 120V/60Hz Note : TX-39 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

Fregquency (r4Hz)

8000000

9000 000

10000 000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4880.680 2.492 38.680 41171 -32.829 74.000 54.000 PEAK
2 7320.140 8.855 36.860 45.715| -28.285 74.000 54.000 PEAK
3 9760.400 15.199 34.340 49539  -24.461 74.000 54.000 PEAK
4| *|  12200.380 19.562 31.130 50.692| -23.308 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:21

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Probe : FCC_RF_1G-18G(2005-3) - HORIZONTAL

Power : AC 120V/60Hz

Note : TX-78 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

5000000

6000000

7000000

Fregquency (r4Hz)

8000000

9000 000

10000000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4958.080 4.399 36.720 41.120| -32.880 74.000 54.000 PEAK
2 7436.220 9.012 36.170 45182| -28.818 74.000 54.000 PEAK
3 9916.320 14.503 33.920 48.423| -25.577 74.000 54.000 PEAK
4| *|  12395.020 20.223 30.910 51.133| -22.867 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : Site 1

Report No : 111085R-RFUSP42V01

Time : 2007/04/20 - 15:22

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Probe : FCC_RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : TX-78 Mode 2: Transmit (Dongle)

a0.0—,

00—

G600

S0.0

40.0 -]

Level(dBu¥/m)

Z0.0—

2000

100

0.0-|

1000.000

2000000

2000000 4000000

7000000 8000000 9000000 10000000

Fregquency (r4Hz)

5000000 6000000

11000000

12000 000

13000 00

Frequency Correct Reading Measure Margin Peak Average Detector
(MHz) Factor (dB) Level Level (dB) Limit Limit Type
(dBuV) (dBuV/m) (dBuV/m) (dBuV/m)
1 4958.400 2.915 37.840 40.755| -33.245 74.000 54.000 PEAK
2 7437.810 9.014 36.530 45544 -28.456 74.000 54.000 PEAK
3| * 9916.400 15.341 33.560 48.900| -25.100 74.000 54.000 PEAK
4 12395.040 16.213 30.930 47.143| -26.857 74.000 54.000 PEAK
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.

Page: 47 of 107




QU ieTeK Report No : 111085R-RFUSP42V/01

4.8. Test Photo

Test Mode : Mode 1: Transmit (Tablet)
Description :  Front View of Radiated Emission Test Setup (Bi-Log)

Test Mode : Mode 1: Transmit (Tablet)
Description :  Back View of Radiated Emission Test Setup (Bi-Log)

| [T —
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QU ieTeK Report No : 111085R-RFUSP42V/01

Test Mode : Mode 1: Transmit (Tablet)
Description :  Front View of Radiated Emission Test Setup (Horn)
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Q.U ieTeK Report No : 111085R-RFUSP42V/01

Test Mode : Mode 2: Transmit (Dongle)
Description :  Front View of Radiated Emission Test Setup (Bi-Log)

Test Mode : Mode 2: Transmit (Dongle)
Description :  Back View of Radiated Emission Test Setup (Bi-Log)
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QU ieTeK Report No : 111085R-RFUSP42V/01

Test Mode : Mode 2: Transmit (Dongle)
Description :  Front View of Radiated Emission Test Setup (Horn)
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QUieTeK Report No : 111085R-RFUSP42V01

5. RF antenna conducted test

5.1. Test Equipment
The following test equipments are used during the test:

RF antenna conducted test / SR7
Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer |R&S FSP 100561 2011/02/04

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

5.2. Test Setup

RF Antenna Conducted Measurement:

Spectrum Analyzer

el
oo = EUT

Non-Conducted
Table

= (round Reference Plang ==
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QUieTeK Report No : 111085R-RFUSP42V01

5.3.

5.4.

5.5.

5.6.

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on an RF conducted or radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.4: 2009 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements
Set RBW = 100 kHz, Set VBW> RBW, scan up through 10th harmonic.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

Conducted is defined as £ 1.27dB
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5.7. Test Result

Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test ltem RF antenna conducted test
Test Mode Mode 1: Transmit (Tablet)
Dateof Test  |2011/01/20 [ Test Site srR7
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBc) (dBc)
01 2402 32.05 220 Pass
78 2479 43.36 220 Pass

Channel 01 (2402MHZz)

Il Agilent Spectrum Analyzer - Swept Sa

50 @ | | | AC | SENSE:INT| | ALIGH AUTO |D?:DEI:59 PM Jan 20, 2011
Marker 1 A 2.030000000 MHz | Avg Type: Log-Pwr WACE1 23456| Screenimage
input RF__ PNO: 30k 0 11ig:Free Run RS Wt
h IFGaindLow * RAtten: 30 dB DET|P NNNN N ——
AMKr1 2.03 MHz |Fiat Monochrome
10 dBidiv__Ref 15.00 dBm 32.05 dB
og
Sl {Az Save As ...
-5.00 WAV LOYaN
-150 / \
3.0 W“';Aw Ww“m
e MM MWIA— Ao alr
-45.0 WWNH 1 Wit
-55.0
B5.0
-750
Center 2.402000 GHz Span 10.00 MHz
#Res BW 100 kHz #VBW 100 kHz #Sweep 200 ms (1001 pts),
A2 [ 1] f [t 2.03 MHz/(A) 32,05 dB
| 2| F (1] f 2.400 00 GHz -32.97 dBm
3
L4 =
fLed |
IMSG STATUS
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Channel 78 (2479MHZz)

Il Agilent Spectrum Analyzer - Swept SA

E"'-" 50 Q | | AC | SENSE:INT| | ALIGH AUTO |D?:54:33 PM Jan 20, 2011
Marker 1 A -4.490000000 MHz [ Avg Type: Log-Pwr A1 2545 6 FadkSaanch
Input: R PNO: Far (0 | fig-Freekun LA
e IFGainLow ~ #Atten: 30 dB pET|P NN N
AMKr1 4.49 MHZ NEXtR ek
10 dBidiv Ref 15.00 dBm 43.36 dB
og
£.00 “”—\2 * |
-5.00 AN Next Right
-15.0 !
2250 __L i
-~ s ekt e S LY
-35.0 -— = oy Next Left
- ol i S
450 b b
-55.0
. Marker Deltal|
=750
Center 2.479000 GHz Span 10.00 MHZ
Res BW 100 kHz #VBW --- #Sweep 200 ms (1001 pts) MKr—CF
MKR[MODE[TRC[SCL] % [ v | FUNCTION | FUNCTIONWIDTH FUNCTION VALLE
A2 [ 1] f [t 4.49 MHz | (A) 43.36 dB
2 Fl1[¢f 2.48350 GHz 44.84 dBm
3
g Mkr—RefLvl|f
6
7
8
9 More
1(1) 10f2
12
IMSG STATUS
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Channel 01 (30MHz-25GHz)

Il Agilent Spectrum Analyzer - Swept SA

LI so@ | | | aC | SEMSE:INT| | SLIGNAUTO  [07:44:42 PM Jan 20, 2011
Marker 1 A 4.794240000000 GHz | _ Avg Type: Log-Pwr miceli25 45 & Peak Search
Input RE— PHO: Fast T, i peTlP NN N N
AMKr1 4.794 GHZ NEXtE=akK
10 dBiaiy Ref 10.00 dBm -34.55 dB
0.00 &
Next Right
-10.0 \;?\ > g
=200
-30.0
1A2
400 0 Next Left
500 | f Cl
._‘_-...;;,-.«\}:t?‘»-_l | | L VEES T N p i -qy?’?‘;-:..--.-x..r_.-t-E--'-\-='--u.-i.€_',;,r\"*"" S I T
e Marker Delta||
-80.0
Center 12.52 GHz Span 24.97 GHz
Res BW 100 kHz #VBW - Sweep 3.01 s (1001 pts
P (1001 pts) Mkr—CF
0D ] X [ ¥ [ FUNCTON | FUNCTIONWIDIH| _ FUNCTIONVALUE
A2 11 ] f [{A) 4.794 GHz| (A) -34.55 dB
2| F 11 f 2.402 GH=z -9.46 dBm
3
g Mkr—RefLvi||
B8
T
8
9 More
1(1) 10f2
12
IMSG STATUS
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Channel 78 (30MHz~25GHz)

Il Agilent Spectrum Analyzer - Swept SA

LI sne | | [ ac | SENSEINT] | ALIGNAUTO | 07:46:30 PM Jan 20, 2011
Marker 1A 2.472030000000 GHz | Avg Type: Log-Pur mic[a3 45| Peak Search
Input RE___PNO: Fast 0 1rig: Free Run kA
RS [FOainlow = Atten: 30 dB PP M NI
AMKr 2.472 GHzZ NEXtREak
10 dBidiv__Ref 10.00 dBm -36.93 dB
og
0.00 % |
S Next Right,
' i
=200
-30.0
400 ’11-\2 Next Left
£0.0 ! i — e
LT T Pty abretbrvaip VR R prrouy e s Y BT LRV Lty B
-50.0 fuets o it M TR NI T
i Marker Delta||
-80.0
Center 12.52 GHz Span 24.97 GHz
Res BW 100 kHz H#VBW --- Sweep 3.01 s (1001 pts
P (1901 D) Mkr—CF
AMODE[TRC[SC] X | v | FUNCTION | ONETION VA
A2 |1 | f (A 2472 GHz| (M) -36.93 dB
2| F (11 f 2477 GHz -10.42 dBm
3
g Mkr—RefLvi||
B8
T
8
9 More
- 10f2
12
IMSG STATUS
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Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test ltem RF antenna conducted test
Test Mode Mode 2: Transmit (Dongle)
Date of Test  |2011/01/11 [ Test Site srR7
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBc) (dBc)
01 2402 42.59 220 Pass
78 2479 56.87 =220 Pass

Channel 01 (2402MHZz)

Il Agilent Spectrum Analyzer - Swept SA
{ 50 & | | | AC | SEMSEINT| | ALIGH AUTO |10:00:18 AM Jan 11, 2011

Marker 1 A 1.750000000 MHz | Avg Type: Log-Pwr TRACE[T 2345 6 Marker
input RE_PNO: Far (0 1ri9:FreeRun [ i
IFGain:Low Atten: 10 dB - Marker Table
AMKr1 1.75 MHz||on Off
10 dBidiv__Ref 0.00 dBm 42.59 dB
od 82
00 Marker Count.
-200
200 Couple
A b Markers
-40.0 . On Off|
50.0 g »,
Y] .
-60.0 . N >
o TN b LT
-80.0
-50.0
Center 2.402000 GHz Span 10.00 MHZ
Res BW 100 kHz #VBW --- #Sweep 200 ms (1001 pts)|| All Markers Off
K s] % | ¥ | FUNCTION ] FUNCTIONWIDTH FUNCTION VALLE
A2 |1 (A) 175 MHz|{A) 4259 dB
| % F 1 2.400 00 GHz 52.19 dBm More
I a 2 2of2
|< I >
MSG STATUS
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Channel 78 (2479MHZz)

Il Agilent Spectrum Analyzer - Swept SA

50 Q | | | AC | SENSE:INT| | ALIGH AUTO |1D:DE|:56 AMJan 11, 2011
[Marker 1 A -4.730000000 MHz | Avg Type: Log-Pwr micE[l2545 6| FeakSearch
Input: RF PNO: Far 50 Trig: Free Run THPE |1 ool
IFGain:Low Atten: 10 dB DET|P MNNM N
AMKr1 -4.73 MHZ NextPeak
1L%gBIdiv Ref 0.00 dBm 56.87 dB
.1A2
s vy Next Right
=200
-30.0 !
Next Left
-40.0
-50.0
-60.0 Marker Delta||
700 ph
-80.0
Mkr—CF
-50.0
Center 2.479000 GHz Span 10.00 MHZ
Res BW 100 kHz #VBW - #Sweep 200 ms (1001 pts)|| Mkr—RefLvij
< 5Ll FUNCTION WD TH FUMCTION WALUE
1 : .
| % Fl1[f 2.483 50 GHz $67.76 dBm More
L4 s 10f2
|< I >
MSG STATUS
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Channel 01 (30MHz-25GHz)

Il Agilent Spectrum Analyzer - Swept SA

T-' 50 Q | | AC | SENSE:INT| | ALTGH AUTO |10:13:59 AMJan 11,2011
Marker 1 A 4.794240000000 GHz | Avg Type: Log-Pwr Wielon456| | oaxSearch
Input: RE_ PNO: Fast 0 Trig: Free Run THPE | bielyiabiobi-
IFGain:Low Atten: 10 dB DET|IP MM MNMN
AMkr1 4.794 GHZ NextPeak
10 dBidiv  Ref 0.00 dBm -52.61 dB|
Log
P y Next Right
=200
-30.0
Next Left
-40.0
-50.0
-60.0 Marker Deltalj
e . rﬁ,f v o et .--'.‘.ﬁl_.\_. kg AP o P E PrT LB
ano Mkr—CF
-90.0
Start 30 MHz Stop 25.00 GHz Mkr—RefLvill
Res BW 100 kHz #VBW --- Sweep 3.01 s (1001 pts)
sclf o« [ % [ FUNCTION [ FUNCTION WIDTH FUNCTION vALUE
f [(A) 4794 GHz[(A) 5261 dB
f 2.402 GHz -10.84 dBm More
10f2

STATUS
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Channel 78 (30MHz~25GHz)

Il Agilent Spectrum Analyzer - Swept SA

Z" 50 Q | | | AC | SEMSEINT| | ALIGH AUTO |10:15:34 AM Jan 11, 2011
Marker 1 A 4.969030000000 GHz | Avg Type: Log-Pur WacE[T23456| | eakSearch
Input: RF PNO: Fast 50 Trig: Free Run THPE | ihihiehinhe-
IFGain:Low Atten: 10 dB DET|P MNNM N
AMKr1 4.969 GHZ NEXKE el
Ref 0.00 dBm -50.07 dB
Mo Next Right
Next Left
‘1A2 Marker Deltal|
Pl ™ I AL, e N P 3
= s Mkr—CF
Stop 25.00 GHz Mkr—RefLvIll
Sweep 3.01 s (1001 pts)
FUMCTION WIDTH FUMCTION WaLUE
2.477 GHz More
- 10f2
S

STATUS
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6. Band Edge

6.1. Test Equipment

The following test equipment are used during the test:

Band Edge / CB1

Instrument Manufacturer Model No. Serial No Next Cal. Date
Horn Antenna Schwarzback BBHA 9120D 743 2011/03/15
Pre-Amplifier MITEQ AMF-4D-005180-24-10P(888003 2011/12/04
Spectrum Analyzer |Agilent E4440A MY46187335 |2011/01/15
Coaxial Cable Huber+Suhner AG [Sucoflex 102 25623/2 2011/04/07

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

6.2. Test Setup
RF Radiated Measurement:

FRP Dome T T ‘I
|
Imtogm '| (Antenna Tower)
l Antennna |
|
EUT 1
[ae | i i
L ] ! D: |
8oem Mot gm ——¥ ‘ — .
(Turntable) — L
“==p  GroundPlane ] O Pre-Amplifier
Spectrum Analyzer| | gg [ I Controllel

L |

6.3. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.
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6.4.

6.5.

6.6.

Test Procedure

The EUT was setup according to ANSI C63.4: 2009 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. The EUT was positioned such that the distance from antenna to the EUT was 3
meters.

The antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order
to find the maximum emission, all of the interface cables must be manipulated according
to ANSI C63.4: 2009 on radiated measurement.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

The measurement uncertainty
t+ 3.9 dB above 1GHz
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6.7.

Test Result

Site : CB1

Time : 2011/01/20 - 18:52

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH1- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

Level{dBu¥/m)

S0.0

400 —

200

200

100 |

00—

2300

aon 2310000

2220000 2330000

2240000 2350.000

2360.000 2370 000

Frequency (MHz)

2380000

2300 000

2400 000 2410.000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 29.015 55.431 -18.569 74.000 PEAK
2| * 2341.360 26.546 30.835 57.381 -16.619 74.000 PEAK
3 2390.000 26.749 29.803 56.552|  -17.448 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:52

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH1- Mode 1: Transmit (Tablet)

12010 -

1100 -]
100.0 -]
a0.0 —|
20.0 |
)
= 0.0 |
g 6D.D_WWMWMMWW% bR WWMWMMWHMWWJ \-Nu«
£ 500
1 40.0 —|
20.0 |
200
10.0 |
ggn_n ooo 2710000 2320 000 2330 000 2240 000 23250000 2250000 2270 000 2380 000 2200 000 2400 000 2410 000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 28.773 55.189 -18.811 74.000 PEAK
2| * 2323.210 26.471 31.353 57.824 -16.176 74.000 PEAK
3 2389.999 26.749 29.659 56.408 -17.592 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6.

The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 17:48

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH1- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

Level{dBu¥/m)

50.0 - J'I ]L
40.0 —|
20.0 |
200
100
ggn_n ooo 2710000 2320 000 2330 000 2240 000 23250000 2250000 2270 000 2380 000 2200 000 2400 000 2410 000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 20.644 47.060 -6.940 54.000 AVERAGE
2 2341.360 26.546 20.567 47114 -6.886 54.000 AVERAGE
3| 2390.000 26.749 20.585 47.334 -6.666 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 17:51

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH1- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2300

aon

2310000

2220000 2330000

2240000 2350.000

2360.000 2370 000

Frequency (MHz)

2380000

2300 000

2400 000 2410.000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 20.147 46.563 -7.437 54.000 AVERAGE
2 2323.210 26.471 20.114 46.585 -7.415 54.000 AVERAGE
3 * 2389.999 26.749 20.023 46.772 -7.228 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:52

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2400

Frequency (MHz)

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.499 27.137 28.916 56.053|  -17.947 74.000 PEAK
2| * 2490.599 27.167 30.921 58.088|  -15.912 74.000 PEAK
3 2499.999 27.202 29.491 56.693|  -17.307 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:52

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2400

Frequency (MHz)

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 27137 29.132 56.269 -17.731 74.000 PEAK
2| * 2491.349 27170 29.438 56.608 -17.392 74.000 PEAK
3 2499.999 27.202 28.191 55.393 -18.607 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0 kwN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 17:56

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH78- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2400

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency (MHz)

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 27.137 20.587 47.724 -6.276 54.000 AVERAGE
2 2490.599 27.167 20.600 47.767 -6.233 54.000 AVERAGE
3 * 2499.999 27.202 20.586 47.787 -6.213 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 17:59

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 1: Transmit (Tablet)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

Level{dBu¥/m)

S0.0

400 —

200

200

100 |

00—

2400

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency (MHz)

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.501 27137 19.916 47.053 -6.947 54.000 AVERAGE
2| * 2490.600 27.167 20.247 47.414 -6.586 54.000 AVERAGE
3 2499.998 27.202 20.058 47.259 -6.741 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0 kwN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 -

18:10

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH1- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2300

aon 2310000

2220000 2330000

2240000 2350.000

2360.000 2370 000

Frequency (MHz)

2380000

2300 000

2400 000 2410.000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 29.282 55.698 -18.302 74.000 PEAK
2| * 2341.360 26.546 31.435 57.982 -16.018 74.000 PEAK
3 2390.000 26.749 30.269 57.018 -16.982 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0 kwN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:44

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH1- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

= 0.0 ,lm'L
% e _WWWWWWMWMMMMWW \w\«—\—w-r
T soo
1 ano-
00—
00—
100
ggn_n ooo 2210000 2220000 2330000 2240000 2350000 2360000 2370 000 2380000 2290.000 2400 000 2410000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 29.072 55.488 -18.512 74.000 PEAK
2| * 2323.210 26.471 32.172 58.643 -15.357 74.000 PEAK
3 2390.000 26.749 30.172 56.921 -17.079 74.000 PEAK
Note:
1.

o0 kwN

All readings above 1GHz are performed with peak and/or average measurements as

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 18:05

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe :CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH1- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

Level{dBu¥/m)

500 — IR
ano-
00—
00—
100
ggn_n ooo 2210000 2220000 2330000 2240000 2350000 2360000 2370 000 2380000 2290.000 2400 000 2410000
Frequency (MHz)
Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 20.395 46.811 -7.189 54.000 AVERAGE
2 2341.360 26.546 19.669 46.216 -7.784 54.000 AVERAGE
3 2389.999 26.749 19.815 46.564 -7.436 54.000 AVERAGE
Note:
1.

o0 kwN

All readings above 1GHz are performed with peak and/or average measurements as

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 18:12

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe :CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH1- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2300

aon

2210000

2220000 2330000

2240000

2350.000

2360.000 2370 000

Frequency (MHz)

2380000

2290.000

2400 000 2410.000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2310.000 26.416 19.207 45.623 -8.377 54.000 AVERAGE
2| * 2323.210 26.471 19.659 46.130 -7.870 54.000 AVERAGE
3 2389.998 26.749 19.213 45.962 -8.038 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0 kwN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:49

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless
Tablet Receiver X860/X861

Note : CH78- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2400

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency (MHz)

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 27.137 29.331 56.468|  -17.532 74.000 PEAK
2| * 2490.600 27.167 30.935 58.102|  -15.898 74.000 PEAK
3 2500.000 27.202 29.670 56.871 -17.129 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/20 - 18:51

Limit : FCC_SpartC_15.209_03M_PK

Margin : 6

Probe : CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT : Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 2: Transmit (Dongle)

12010 -

11010

100.0 -

Q0.0 —

200

00—

60.0—

S0.0

Level{dBu¥/m)

400 —

200

200

100 |

00—

2400

Frequency (MHz)

000 2410000 2420000 2430000 2440000 2450000 2460000 2470000 2430000 2490000 2500000 2510000 2520000 2530000 2540000 2550000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.500 27137 29.622 56.759 -17.241 74.000 PEAK
2| * 2491.350 27170 30.385 57.555 -16.445 74.000 PEAK
3 2500.000 27.202 29.082 56.283 -17.717 74.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0 kwN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 18:14

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe :CB1_FCC_EFS_1-18G(2010-12) - HORIZONTAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 2: Transmit (Dongle)

120.0 -

1100

10010 —|

Q00—

200

00—

600

Level(dBu¥in)

500

400 —

200

200 —

100

00—

2400

Frequency (hHz)

000 2410000 2420.000 2430000 24400000 2450.000 2460000 2470000 2420000 2490000 2500000 2510000 2520000 2530000 2540.000 2550.000

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.499 27137 20.174 47.311 -6.689 54.000 AVERAGE
2| * 2490.600 27.167 20.164 47.331 -6.669 54.000 AVERAGE
3 2500.000 27.202 19.743 46.945 -7.055 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

o0k wN

necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit
of average detection. If the readings given are average, peak measurement should also be

supplied.
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Site : CB1

Time : 2011/01/31 - 18:16

Limit : FCC_SpartC_15.209_03M_AV

Margin : 6

Probe :CB1_FCC_EFS_1-18G(2010-12) - VERTICAL

Power : AC 120V/ 60Hz

Tablet Receiver X860/X861

EUT: Tablet: Wireless Tablet X860/X861; Dongle: Wireless

Note : CH78- Mode 2: Transmit (Dongle)

120.0 -

1100

10010 —|

Q00—

200

00—

600

Level(dBu¥in)

500

400 —

200

200 —

100

00—

2400

000 2410000 2420.000 2430000 24400000 2450.000 2460000 2470000 2420000 2490000 2500000 2510000 2520000 2530000 2540.000 2550.000

Frequency (hHz)

Frequency Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2483.501 27.137 19.536 46.673 -7.327 54.000 AVERAGE
2| * 2490.599 27.167 20.179 47.346 -6.654 54.000 AVERAGE
3 * 2499.997 27.202 19.590 46.792 -7.208 54.000 AVERAGE
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the limit

of average detection. If the readings given are average, peak measurement should also be

supplied.
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7.1

7.2

7.3.

7.4.

7.5.

7.6.

Occupied Bandwidth
Test Equipment

The following test equipment are used during the test:

Item |Equipment Manufacturer |Model No. / Serial No. |Last Cal.
1 Spectrum Analyzer R&S FSP /100561 Mar., 2007
2 No.1 OATS Sep., 2006

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

o E EUT

Non-Conducted
Table

= (round Reference Plang ==

Test Procedures

The EUT was setup according to ANSI C63.4: 2009; tested according to DTS test procedure
of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Span greater than RBW.

Limits

The 6 dB bandwidth must be greater than 500 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2009

Uncertainty

The measurement uncertainty is defined as +150Hz
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7.7. Test Result
Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Occupied Bandwidth
Test Mode Mode 1: Transmit (Tablet)
Date of Test  |2007/04/12 I Test Site INo.1 OATS
Frequency Measure Value Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2402 940 >500 Pass
39 2440 960 > 500 Pass
78 2479 980 > 500 Pass
Channel 01
% “RBW 100 kHz Delta 3 [T1 ]
*VBW 100 kHz 3.51 dB
Ref 20 dBm *Att 30 dB *SWT 500 ms 940 .000000000 kHz
20 Marker| 1 [T1 ]
-12[97 dBm
10 2| 401580000 _GH=z
e Marker| 2 [T1 ]
VIEW -4116 dBm
-0 T 21-A4021T00p00 GHz
10 D1 -10. 16 dBm 4fb}kdn§
| 20 [ ‘\
'\j/ L PRN
30 /ﬂ‘*ﬁ“ﬁ k‘\,\,\‘\
| —40 /WM ’M‘\k"\k

+—60

L-70

-80

Center 2.4021 GHz

Date:

1.JAN.2000

13:17:33

1 MHz/

Span 10 MHz
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®

Date:

Channel 39

*RBW 100 kHz Delta 3 [T1 ]

*VBW 100 kHz 3.22 dB
Ref 20 dBm *Att 30 dB *SWT 500 ms 960.000000000 kHz
20 Marker| 1 [T1 ]
-13L22 dBm
10 21439560000 _GH=z
Marker| 2 [T1 ]
-4194 dBm
-0 2440120000 GHzZ
=10 D1 —=10-194 dBm ﬁJ\J;bff
| _20 ‘r -\
——30 ﬂ\f’f l\\‘\\
L-40 R MWJUAJ~ NN\““A

-—50

=70

-80

r\u

Center 2.44012 GHz

1.JAN.2000 13:14:49

1 MHz/

Span 10 MHz

PRN
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Date:

Channel 78

*“RBW 100 kHz

Delta 3 [T1 ]

*VBW 100 kHz 6.14 dB
Ref 20 dBm *Att 30 dB *SWT 500 ms 980.000000000 kHz
20 Marker| 1 [T1 ]|
-16|170 dBm
110 2| 478540000 GHz
Marker| 2 [T1 ]
-5124 dBm
-0 ] 21-A791T00P00 GHZ
Y, ¥
DI -11_24 dBm ; i\
+—-20
--30 u¢/AﬁwdeiJ hw*\“w\\v
a0 Nl My,

L-70

-80

Center 2.4791 GHz

1.JAN.2000 13:10:28

1 MHz/

Span 10 MHz

PRN
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Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Occupied Bandwidth
Test Mode Mode 2: Transmit (Dongle)
Date of Test  |2006/04/19 I Test Site INo.1 OATS
Frequency Measure Value Limit
Channel No. Result
(MHz) (kHz) (kHz)
01 2402 940 > 500 Pass
39 2440 920 > 500 Pass
78 2479 960 > 500 Pass
Channel 01
@ *RBW 100 kHz Delta 3 [T1 ]
*VBW 100 kHz 1.05 dB
Ref 20 dBm *Att 30 dB *SWT 500 ms 940 .000000000 kHz
20 Marker| 1 [T1 ]
-18/84 dBm
L10 2| 401620000 _GHz
T Marker| 2 [T1 ]
-12/21 dBm
1EW
0 Z-4U1o6U0U0DVUU GRZ
-10 4
3
D1 -18.P21 dBm JMH/\.,
20
/ \ PRN
+—-30
| —40 //‘w/ M‘k
S M WAI&W \‘-\W IR AN
--60
L-70
-80
Center 2.4018 GHz 1 MHz/ Span 10 MHz
Date: 12.APR.2007 14:26:45
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®

'_\
m| T
=X

Date:

Channel 39

*RBW 100 kHz

*VBW 100 kHz

Delta 3 [T1 ]

1.67 dB

Re¥f 20 dBm *Att 30 dB *SWT 500 ms 920.000000000 kHz
20 Marker| 1 [T1 ]
—-20L 82 dBm
L10 2440620000 _GHz
Marker| 2 [T1 ]
-141.10 dBm
-0 Z- 441420000 GHZ
--10 >
20 D1 -20.1 dBm 3(VAAJ&€
+-30
L -40 M, Moa
W TN TSVRR TR TR S MMt Ay
+—-60
+—-70
-80

Center 2.44078 GHz

12_.APR.2007 14:29:39

1 MHz/

Span 10 MHz

PRN
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®

Date:

Channel 78

*RBW 100 kHz

Delta 3 [T1 ]

*VBW 100 kHz 1.75 dB

Ref 20 dBm *Att 30 dB *SWT 500 ms 960.000000000 kHz
20 Marker| 1 [T1

-22143 dBm
+10 21.47860

Marker| 2 [T1 ]

-14.44 dBm
-0 2479400000 GHZ
+-10 >
==20 b1—26-44 dBn ]/’\/VV\Ai
+-30
L-40

M‘l_mhvn.. bt v bab A g o ./‘«LMV"/

+-—60

-80

wovy A A A B v

Center 2.479 GHz

12 _.APR.2007

14:31:17

1 MHz/

Span 10 MHz

PRN
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8. Power Density

8.1. Test Equipment

The following test equipment are used during the test:

Power Density / SR7
Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer R&S FSP 100561 2011/02/04

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

8.2. Test Setup

Spectrum Analyzer

o E EUT

Non-Conducted
Table

= (round Reference Plang ==

8.3. Limits

The peak power spectral density conducted from the intentional radiated to the antenna shall
not be greater than +8dBm in any 3kHz band during any time interval of continuous
transmission.

8.4. Test Procedures

The EUT was setup according to ANSI C63.4: 2009; tested according to DTS test procedure

of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
Set RBW= 3 kHz, Set VBW= 9 kHz, Sweep time=Auto, Set detector=Peak detector

8.5. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2009

8.6. Uncertainty

The measurement uncertainty is defined as +1.27dB.
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8.7. Test Result

Mode 1: Transmit (Tablet)

Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Power Density
Test Mode

Date of Test  |2011/01/20 [ Test Site INo.1 OATS

Frequency Measure Level Limit

Channel No. Result
(MHz) (dBm) (dBm)

01 2402 -14.53 <8 Pass

39 2440 -14.89 <8 Pass

78 2479 -15.22 <8 Pass

Channel 01

I Agilent Spectrum Analyzer - Swept Sa

s0g |

| | AC | SEMSE:INT| |

ALIGNAUTO |07:20:44 PM Jan 20, 2011

Marker 1 2.402018300000 GHz

10 dBidiv  Ref 15.00 dBm
Log

Input RE__PNO: >30k 0 1Hig: Fre
IFGain:Low #&tten: 3

Avg Type: Log-Pwr TRACE|] 23455
e Run Avg|Hold: 11100 THFE | ] biohatoirhiohéd
0 dB DETIP MMMNMN

Mkr1 2.402 018 3 GHz
-14.527 dBm

Screen Image

Themes’
Flat Monochrome

VAW A/\'(\ oA

#Res BW 3.0 kHz

IMSG

Center 2.4020000 GHz

#VBW 10 kHz

Span 300.0 kHz
#Sweep 100 s (1001 pts)

STATUS

Save As ...
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Channel 39

I Agilent Spectrum Analyzer - Swept Sa
50 & | | | AT | SEMSEINT ALIGHAUTO |07:23:18 PM Jan 20, 2011

Screen Image

Marker 1 2.440019500000 GHz | — Avg Type: Log-Pwr o R
| : RF PNO: =30k C_ 4
HElK FOaintow * #Atten: 30 dB ———— Themes |
Mkr1 2.440 019 5 GHz |Fiat Monochrome
10 dBdiv__Ref 15.00 dBm -14.89 dBm
og
— Save As ...
-5.00

:25:0 e ,ﬂM;\ »/\f\ M;"‘/ \ﬂ\/\/\ o~ N
PR VA TV AR N Y

-45.0

Center 2.4400000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Sweep 100 s (1001 pts)

IMSG STATUS
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Channel 78
I Agilent Spectrum Analyzer - Swept Sa
S0 | | [ ac | SEMSE:INT ALIGNAUTO  [07:18:07 PM Jan 20, 2011
Marker 1 2.479019200000 GHz | Avg Type: Log-Pwr wacE[1 2345 | Screenimage
: 5 = Trig: Free Run Avg|Hold: >100/100 THPE| 1] Witk
Input: RF PHO: >30k .
IEGain:Low #&tten: 30 dB RN Themes 5
Mkr1 2.479 019 2 GHz |Fiat Monochrome
10 dBidiy__Ref 15.00 dBm -15.217 dBm
og
— Save As ...
-5.00

Center 2.4790000 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 10 kHz #Sweep 100 s (1001 pts)

IMSG .STATUS .
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Product Tablet: Wireless Tablet X860/X861; Dongle: Wireless Tablet Receiver X860/X861
Test Item Power Density
Test Mode Mode 2: Transmit (Dongle)
Date of Test  |2011/01/11 [ Test Site [No.1 OATS
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
01 2402 -21.08 <8 Pass
39 2440 -20.28 <8 Pass
78 2479 -22.76 <8 Pass
Channel 01

T Agilent Spectrum Analyzer - Swept SA

S0 9 | | | AT | SENSE:INT| | ALIGH AUTO |10:53:31 AMIJan 11,2011
Marker 1 2.402012600000 GHz | Avg Type: Log-Pwr Wielo 5456 | oaxSearch
Input: RF PNO: Far 0 Trig: Free Run TYPE | Wit
IFGain:Low Atten: 30 dB DETIP NMNMM N
Mkr1 2.402 012 6 GHz NextPeak
1L%gBIdiv Ref 20.00 dBm -21.08 dBm
1o Next Right
0.00
-10.0
1 Next Left
-20.0 = = .
1 e bt o) L o st Wy Mg
-30.0
-40.0 Marker Deltalj
-50.0
8e Mkr—CF
=700
Center 2.4020000 GHz Span 300.0 kHz MKkr—RefLvIf
Res BW 3.0 kHz #VBW --- #Sweep 100 s (1001 pts)
st ®x [ v [ FUNCTION | FUNCTIONWID FUNCTION VALUE
N|1|f 2402012 6 GHz -21.08 dBm
2 More
E i
2 >
MSG STATUS
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Channel 39
Il Agilent Spectrum Analyzer - Swept SA
E:“ S0 9 | | | AT | SENSE:INT| | ALIGH AUTO |10:56:5? AMIJan 11,2011
Marker 1 2.439886600000 GHz Avg Type: Log-Pwr TACE[[o3456| | cok Search
Input RE_PNO: Far 0 1rig:Free Run U
IFGain:Low Atten: 30 dB B M
Mkr1 2.439 886 6 GHzl NextPeak
10 dBidiv__Ref 20.00 dBm -20.28 dBm
og
16 Next Right,
0.00
-10.0
.1 Next Left
ey e A PR YL RY iy \ et 1 i g™
- Marker Deltajj
-50.0
i Mkr—CF
-70.0
Center 2.4400000 GHz Span 300.0 kHz Mkr—RefLvil
Res BW 3.0 kHz #VBW --- #Sweep 100 s (1001 pts)
: SO X ] v | FUNCTION | FUNCTIONWD FONCTION VALLIE
N|1]f 2.439 886 6 GHz -20.28 dBm
2 More
g 5 10f2
< _ ¥
M3G STATUS
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Channel 78

Il Agilent Spectrum Analyzer - Swept SA

LI soe | | | &C | SEMSE:INT] | SLIGMAUTO  [11:00:14 &M Jan 11,2011
[RBW 3.0 kHz Avg Type: Log-Pwr TRACE[L 2345 6 BW
3 7 — Trig:Free Run THFE | ] biohateiohiohéd
Input: RF PNO: Far )
h |FGaiI’I:L?]§N’ ™ Atten: 30 dB DET|IP MM MNMN Res BW
3.0kH
Mkr1 2.479 074 4 GHz i
Auto Man
10 dBidiv Ref 20.00 dBm -22.76 dBm s
og
Video BW
10.0 10 kHz
Auto Man
0.00
-10.0 VBW:3dB RBW
1 1.0
200 . Auto Man
M | th 1 el hary Rt 35
LY P e 4y A bl L e LT 3, Wt PRI
-30.0 L . e
Span:3dB RBW|
106
-40.0
Auto Man
50.0
-60.0 RBW Control
[Gaussian,-3 dB]
700

Res BW 3.0 kHz #/BW ---

Span 300.0 kHz

#Sweep 100 s (1001 pts)

sal X [ v [ FCIon

N [1]Ff 2479074 4 GHz -22.76 dBm

FUMCTION VaLJE

STATUS
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Attachement

» EUT Photograph
(1) EUT Photo (Tablet

(2) EUT Photo
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(3) EUT Photo

(4) EUT Photo
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(5) EUT Photo

(6) EUT Photo
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(7) EUT Photo

(8) EUT Photo .
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(9) EUT Photo

(10) EUT Photo

m
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(11) EUT Photo

(12) EUTPhoto
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(16) EUT Photo

i

. 8

Page: 102 of 107




Q.U ieTeK Report No : 111085R-RFUSP42V/01

(17) EUT Photo (Dongle)

(18) EUT Photo
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(19) EUT Photo
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(21) EUT Photo
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